
Municipal Wastewater: A Rediscovered

Resource for Sustainable Water Reuse

Gayathri Ram Mohan, Thomas F. Speth, Daniel Murray,

and Jay L. Garland

Abstract Both population growth and movement put forth the need for increased

regional water supplies across the globe. While significant progress has been made

in the area of building new infrastructure to capture freshwater and divert it to urban

and rural areas, there exists a considerable difference in the supply and demand of

high-quality water. The cost and non-sustainability of diverting ever increasing

volumes of water to stressed areas have become difficult to justify. Therefore, a key

step in finding a solution to it is to identify alternate water resources. Given that
[...]
UV Exposure of biologically treated effluent to UV helps destroy microbial

cells and disinfect the treated water

AOP—Ozone, H2O2,

TiO2/UV

Advanced oxidation process involves use of a chemical agent and an

auxiliary energy source to degrade recalcitrant residual organics and

disinfect secondary effluent

Table 4 Cost analysis for secondary wastewater treatment [24]

Biological Treatment Process

Costs (cents/m3)

4 mcm 14 mcm 40 mcm 90 mcm

Trickling filter 16.6 10.1 7.4 6.3

Activated sludge (AS) 20.3 12.1 8.6 7.2

AS + nitrification 23 13.7 9.7 8.2

AS + nitrification� denitrification 31.6 19.3 14.2 12.3

Municipal Wastewater: A Rediscovered Resource for Sustainable Water Reuse 167



secondary biological treatment. MBRs produce high-quality effluent and display

higher performance efficiency as a result of higher reaction rates [25, 26]. In the late

1990s, MBRs were commissioned for small decentralized treatment in Europe.

Recently, however, their use in wastewater treatment has been progressively

increasing due to their compact size and higher stability.

Tertiary treatment involves technologies such as membrane processes ranging

from commonly used sand filtration to more expensive treatment using

microfiltration, ultrafiltration, nanofiltration, and reverse osmosis. Depending on

the size of the contaminant to be removed (from suspended solids to simple

molecules), different membrane schemes may be employed. Membrane filtration

is most commonly used as a pre- or a posttreatment step for removal of coarse

particles (i.e., microfiltration and ultrafiltration) [27]. Some water reuse schemes

also employ a dual membrane treatment concept such as microfiltration followed by

reverse osmosis in order to attain high purity water for potable reuse.

Microfiltration is often used to prevent the fouling the expensive high-pressure

reverse osmosis membranes. Other commonly used tertiary treatments include

GAC adsorption, ion exchange, and air stripping [28].

5 Case Studies

As a result of global water scarcity, many developing and developed nations have

embraced various water reuse practices. In this section, a number of case studies are

discussed to give a real-world perspective to the current status of water reuse

applications.

5.1 USA

5.1.1 Phoenix, Arizona

The cities of Glendale, Mesa, Phoenix, Scottsdale, and Tempe form the

Sub-Regional Operating Group (SROG) in Arizona. Municipal wastewater from

the SROG cities is treated via nitrification–denitrification scheme at the 91st

Avenue wastewater treatment plant (WWTP). Out of the 158,000 ac-ft/year of

wastewater processed annually, 60 % is reused for various purposes such as cooling

water makeup in nuclear and power stations, irrigation water, and constructed

wetlands.

The 91st Avenue WWTP was originally built in 1958 as a 7.7 cfs plant near the

Salt River in Phoenix. It has progressively expanded over the years to a 356 cfs

plant that was built using a unified plant concept [9]. Such a plan allows uncoupling

of a single unit process that needs repair or maintenance from rest of the unit

processes, thus leaving the total treatment train unaffected at all times. The plant

168 G.R. Mohan et al.



has been constructed with provision for additional advanced tertiary treatment on

the effluent (i.e., reverse osmosis membrane treatment) that will allow reuse of the

treated wastewater.

5.1.2 Frito-Lay, Arizona

Since the 1970s, Frito-Lay, a key brand within PepsiCo, has taken environmentally

cautious decisions in order to reduce their footprint. A near net-zero plant in the

southeast region of the United States operates entirely on renewable energy and

reclaimed water. It utilizes solar energy cells, generates steam from a renewable

biomass boiler, and discharges zero landfill waste [9]. Their Process Water Recov-

ery Treatment Plant (PWRTP) recycles up to 75 % of Frito-Lay’s facility process

water, reducing their freshwater demand by about 0.4 million cubic meters

annually.

The treatment train used at Frito-Lay’s plant is shown in Fig. 7. In order for the

reuse water to meet EPA’s drinking water standards, the oily wastewater is

subjected to primary screening, pH adjustment, clarification, activated sludge

with biological nitrogen removal (BNR), membrane bioreactor process (MBR),

granular activated carbon adsorption (GAC), UV disinfection, low-pressure reverse

osmosis, and chlorine disinfection. Resource recovery occurs at various stages in

this plant:

1. The solids collected from screening are dewatered and centrifuged and eventu-

ally sold as animal feed.

2. Starch is recovered at different stages and reused in the process to reduce

associated costs.

3. The treated water is reused for moving and washing potatoes and corn, for

cleaning equipment, and for other production needs.

5.1.3 City of San Diego, California

California and Florida are pioneers in employing water reuse schemes in the United

States. Figure 8 shows the water reuse patterns in the two states. While a significant

portion of treated water is reused for agricultural purposes in California, the major

consumer of reclaimed water is the landscaping sector in Florida. The water quality

standards differ greatly based on the intended use which dictates the degree of

treatment.

San Diego, the 8th largest city in the United States, receives only 25 cm of annual

rainfall and therefore depends on the water imported from the Colorado River and

California Water projects to meet its demands. The increasing costs of imported

water have created the need for locally controlled water resources. While the city

has reduced its imported water dependency by recycling water for irrigation and

industrial purposes, the seasonal variation and need for special infrastructure have

limited its use of recycled water. Since 2004, the city has embarked a water reuse

Municipal Wastewater: A Rediscovered Resource for Sustainable Water Reuse 169



program that was divided into three phases. During the initiation phase, a great deal

of emphasis was laid on augmenting the reservoir storage capacity. The second

phase will entail a demonstration of water purification at a 1.6 cfs facility. Finally,

in the third phase, a fully functional large-scale plant will be constructed and

operated. Figure 9 shows the plan for second and third phase of this plant [9].

Fig. 7 Process flow diagram for Frito-Lay’s Process Water Recovery Treatment Plant (PWRTP)

[9]

Fig. 8 Water reuse pattern in California and Florida [9]

170 G.R. Mohan et al.



The treatment sequence used in this facility included microfiltration and ultra-

filtration membrane, reverse osmosis, and advanced oxidation process using UV

and H2O2. The demo plant will be operated for a year and during this time, the water

quality parameters such as nutrient levels, disinfection byproducts, trace chemicals,

and other contaminants regulated by the State of California will be monitored to

determine the efficiency of treatment. This demonstration project is the stepping

stone to spreading awareness among public and a mode to continue regulatory

involvement and public outreach that will eventually pave way to installation of the

large-scale plant that can supply up to 23.2 cfs of purified water for indirect or direct

potable reuse.

5.1.4 Leo J. Vander Lans Water Treatment Facility, California

In Southern California, the Water Replenishment District replenishes groundwater

basins in the central and west coast using spreading basins and sea intrusion

barriers. A 0.3 m3/s Leo J. Vans water treatment facility receives treated tertiary

effluent from Los Angeles County Sanitation District and Long Beach water

reclamation plant. The treatment sequence used at this facility is shown in

Fig. 10. A microfiltration equipped with a backwash is followed by reverse osmosis

and UV disinfection. The expanded plant is expected to have a 92 % water recovery

rate and the treated water will be used for indirect potable purposes (Table 5).

Water Purification Project, City of San Diego
Phase 2- Demo Scale

Wastewater

Potable Water

Water reuse

MBR, RO
and

Disinfection

Local
Runoff

Natural
treatment

-Coagulation
-Filtration
-Disinfection

Raw Source Water

Phase 3- Full Scale System

Potable Water Treatment Plant

Water Sources

Advanced Water
Purification Facility

North City Water
Reclamation Plant

Home

San Vicente Reservoir

Fig. 9 Phase 2 and Phase 3 of the demonstration plant in San Diego, California [9]

Municipal Wastewater: A Rediscovered Resource for Sustainable Water Reuse 171



5.1.5 Miami South District Plant, Florida

With three major water treatment plants serving the county’s 90 % of water supply,

Miami Dade water and sewer department is the largest utility in Florida. Due to

various factors such as rapidly growing population and environmental stress due to

drought conditions, much pressure has been laid on the utility to restore the

Everglades, while not overexploiting the groundwater reserve. Therefore, to

address this, the tertiary effluent form the South District wastewater plant will be

treated in the South District Water Reclamation plant in order to provide water for

potable reuse. Treated water will be used to recharge the Biscayne aquifer that

provides the main drinking water supply in the county. Similar to other water reuse

projects, this reclamation plant includes the following unit processes to treat the

wastewater: microfiltration, reverse osmosis, and UV-H2O2. The ammonia levels

Sodium Hydroxide

Title 22
Feed

To LACSD

To LACSD

 To Alamitos
Barrier
Blend
Station Final Product

Clearwel &
Pump Station

Decarbonator

Automatic
 Strainers

UV

Microfiltration

Reverse Osmosis

To LACSD

Cartridge
  Filters

Break
 Tank Sulfuric

  Acid
Threshold
   Inhibitor

RO Cleaning
    System

Ro Flush
System

MF Cleaning
   System

Compressed 
         Air

Sodium

Hypochlorite

Fig. 10 Process flow diagram of LVLWTF [9]

Table 5 Water quality parameters in the Leo J. Vander Lans Water treatment Facility

(LVLWTF), California [9]

Parameter Units

Influent Product

LBWRP LCWRP LVLWTF

pH pH units 7.9 7.9 8.12

Turbidity NTU 0.48 0.5 0.07

Ammonia-N mg/L 1.5 2.0 0.22

Nitrate-N mg/L 6 5.3 1.74

Total N mg/L 9 9.3 2.05

Total dissolved solids mg/L 703 787 83

Total organic carbon mg/L 6.7 7.5 0.44

172 G.R. Mohan et al.



will be maintained by ion exchange treatment post RO and the brine from the

process will be discharged into a deep well [9]. This treatment scheme ensures

availability of locally controlled, sustainable source of water treated using previ-

ously available infrastructure.

5.1.6 Reedy Creek, Florida

Walt Disney resort’s municipal services are provided by the Reedy Creek District in

Florida. Over the course of 20 years, the Reedy Creek Improvement District

(RCID) has practiced water reuse beginning with water reuse for irrigation purposes

to 100 % reuse for various other purposes such as wash down of sidewalks, cooling

water makeup, vehicle wash, etc. About 7.7–9.3 cfs of treated water is currently

reused for non-potable purposes. The treatment scheme used at RCID includes a

five-stage Bardenpho process for C and N removal, followed by filtration and

hypochlorite disinfection [9]. This facility meets the zero-discharge standards set

under an FDEP permit and has met all USEPA standards for primary and secondary

drinking water.

5.2 China

Scarcity of water in the world’s most populated countries arises as a result of

steeply growing population and urbanization. The uneven distribution of water

resources in the country with abundant water supply is an issue of great concern.

Added to the serious water shortage in many large cities, polluted surface water

renders many sources unfit for potable purposes.

Currently, although water reuse is limited to industrial applications in China, a

couple of reclamation facilities have demonstrated the immense potential for

China’s future water supply via advanced wastewater treatment. Table 6 shows

the water quality standards for reuse of water in different sectors such as urban,

surface water recharge, or for aesthetic purposes.

The Beijing Olympic Park water reuse scheme is an exemplary demonstration of

the potential behind installation of advanced wastewater treatment (Fig. 11)

[9]. During the 2008 Olympics, a 0.92 m3/s Qinghe water reclamation plant was

built with the Zeeweed ultrafiltration MBR process followed by activated carbon

filter for wastewater treatment. About 75 % of the reclaimed water was used for

vehicle wash, road wash, toilet flushing, and other non-potable purposes in Haidian

and Chaoyang districts.

Municipal Wastewater: A Rediscovered Resource for Sustainable Water Reuse 173



T
a
b
le

6
W
at
er

q
u
al
it
y
st
an
d
ar
d
s
in

B
ei
ji
n
g
,
C
h
in
a
[2
9
]

P
ar
am

et
er
s

U
n
it
s

S
ce
n
ic

im
p
o
u
n
d
m
en
ts

U
rb
an

re
u
se

S
u
rf
ac
e
w
at
er

R
es
tr
ic
te
d

U
n
re
st
ri
ct
ed

T
o
il
et

fl
u
sh
in
g

Ir
ri
g
at
io
n

W
as
h
in
g

B
O
D

m
g
/L

6
6

1
0

2
0

1
0

4

T
o
ta
l
d
is
so
lv
ed

so
li
d
s

m
g
/L

–
–

1
,5
0
0

1
,0
0
0

1
,0
0
0

–

T
u
rb
id
it
y

N
T
U

–
5

5
2
0

5
–

T
o
ta
l
p
h
o
sp
h
at
e

m
g
/L

0
.5

0
.5

–
–

–
0
.0
5

T
o
ta
l
n
it
ro
g
en

m
g
/L

1
5

1
5

–
–

–
1

F
ec
al

co
li
fo
rm

cf
u
/1
0
0
m
L

1
0
,0
0
0

5
0
0

3
3

3
1
,0
0
0

174 G.R. Mohan et al.



5.3 India

With poor sanitary conditions and limited access to safe potable water, India is

exploring alternate options to provide safe and sustained supply of drinking water to

its rapidly growing population. At the capital city of India, Delhi, the estimated

water demand to serve the current population of 15 million is about 48 m3/s.

The Okhla sewage treatment plant in Delhi has a capacity of 7.2 m3/s and was

developed in 5 phases with activated sludge process used to treat the wastewater

(Fig. 12). The reclaimed water is currently being used to supply cooling tower

makeup water to Badarpur Thermal Power station, for horticulture at the Central

Public Works department, for irrigation to the Minor Irrigation department, and as

discharge into the Agra canal.

5.4 Australia

Located in western Sydney and developed by the SydneyWater as a part of the New

South Wales Metropolitan water plan, St Mary’s advanced water recycling plant

was started to provide alternate source for high-quality drinking water provided by

the Warragamba Dam and to reduce the nutrient load in downstream river. The

tertiary effluent received in this plant is further treated by ultrafiltration, reverse

osmosis, decarbonation, and chlorine disinfection. A chemical monitoring program

was started to test the treated water for toxicological chemicals such as disinfection

by-products or endocrine disruptors. Since the reverse osmosis process was key

barrier to trace chemicals, the chemical monitoring program was focused on this

Fig. 11 Wastewater treatment in Beijing Olympic Park (GE Water Treatment Technologies) [9,

29]

Municipal Wastewater: A Rediscovered Resource for Sustainable Water Reuse 175



technology. Following the successful demonstration, a full-scale plant was

constructed in June 2010 adjacent to the existing one.

5.5 Europe

The stringent regulations for effluent discharge laid by regulatory authorities

combined with water shortage have led European countries to investigate alternate

resources [30]. Water reuse is becoming increasingly popular in Northern European

countries, especially in the coastal areas and in the Western and Southern islands of

Europe. France, Spain, and Italy are some of the pioneers in integrated water

resource management. Table 7 shows various EU-funded projects demonstrated

in various continents around the world.

The serious water shortage in Belgium has been a key driver leading to 100 %

reuse of renewable water resources in the country [10]. In the Wulpen WWTP,

about 2.5 million m3/year of wastewater is treated via microfiltration and reverse